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INTRAVITREAL INJECTIONS USED IN OPHTHALMOLOGY ALGORITHM 

Retinal vein occlusion (RVO)  

 

1st Line†  

 

Aflibercept 2mg        
(NICE TA 409) OR 

Faricimab (NICE TA 
1004) 

1st Line† 

Ranibizumab  
(NICE TA 283) OR 
Dexamethasone  
(NICE TA 229) OR  

Afilbercept 2mg (NICE TA 409) 

OR Faricimab (NICE TA 
1004) 

1st Line† 

 

Ranibizumab  
(NICE TA 283) OR 
Dexamethasone  
(NICE TA 229) OR  
Afilbercept 2mg  
(NICE TA 305) OR  

Faricimab (NICE TA 1004) 
 

Wet age-related 

Macular degeneration 

(AMD) 

Branch RVO (BRVO) 

Laser suitable Laser not suitable 

Central RVO (CRVO) 

1st Line† 
Ranibizumab (NICE 

TA155) OR  
Aflibercept 2mg or 8mg 

(NICE TA294/local 
decision) OR 

Brolucizumab  
(NICE TA 672) OR 

Faricimab 
(NICE TA800) 

 
 
 
 

Diabetic macular 
oedema (DMO)  

1st Line† 
Ranibizumab 

(NICE TA274) OR  
Aflibercept 2mg or 8mg  
(NICE TA346/local decision) 

OR 

Faricimab  
(NICE TA799) OR 

Brolucizumab (NICE 
TA820)  

Myopic Chronic 

choroidal 

neovascularization 

(CNV) 

Non-infectious 

uveitis 

 

Vitreo-macular 

traction 

 

1st Line† 
 

Ranibizumab (NICE 

TA298) OR Aflibercept 
2mg (NICE TA 486)  

1st Line 
N.B: criteria for use differs, 

please refer to specific NICE TA  
(NICE TA460) (Dexamethasone 

(ICB commissioned) 
OR 

(NICE TA 590) Fluocinolone  
(ICB commissioned- treatment 
beyond one dose requires IFR)  

OR 
Adalimumab (NOT ICB 

commissioned - 
Must be prescribed and supplied 

by a tertiary centre.  Funding 
approval required from NHSE) 

1st Line 
Ocriplasmin 

 (NICE TA 297)  
 

2nd or 3rd line 

Adalimumab (NICE TA460) 
NOT ICB commissioned. 

Must be prescribed and 
administered in a tertiary centre 
approved for funding by NHSE 

 

2nd Line 
Aflibercept 2mg or 8mg (NICE TA 

346/local decision) OR 
Ranibizumab (NICE TA 274) OR 

Faricimab (NICE TA799) OR 
Brolucizumab (NICE TA 820) 

 

 

2nd Line 
 Aflibercept 2mg or 8mg (NICE 

TA 294/local decision) OR 
 Ranibizumab (NICE TA 155) OR 

Brolucizumab NICE TA 672) OR 

    Faricimab (NICE TA800) 
 
 
 

 
 
 

 

2nd Line 
 

Dexamethasone (NICE TA 229) 
OR Aflibercept 2mg (NICE TA 305) 

OR Ranibizumab (NICE TA 283) 

OR Faricimab (NICE TA 1004) 
 
 
 

 

2nd Line 
 

Dexamethasone (NICE TA 229) 
OR Aflibercept 2mg (NICE TA 409) 

OR Ranibizumab (NICE TA 283) 

OR Faricimab (NICE TA 1004) 
 
 
 

 

SWITCHING CRITERIA ARE MET: Potential to improve vision AND: 
1. First line treatment has not shown clinical benefit after optimum treatment; OR 
2. Continued use of first line treatment is unsuitable e.g. intolerance or contraindication (see Table 1 on the next page) OR 
3. Large number of injections used and switching is believed to reduce the number injections/appointments  

When patients have been switched from Anti-VEGF to an alternative Anti-VEGF a three month trial of treatment with the 
second agent is recommended. If there is no benefit after the three month trial, then the treatment should be stopped. 

3rd Line  
Dexamethasone (NICE TA 229) 

OR Aflibercept 2mg (NICE TA 409) 
OR Ranibizumab* (NICE TA 283) 

OR Faricimab (NICE TA 1004) 
 
 

 

3rd Line 
Dexamethasone (NICE TA 229) 

OR Aflibercept 2mg (NICE TA 305) 
OR Ranibizumab* (NICE TA 283) 

 OR Faricimab (NICE TA 1004) 
 
 

 

3rd Line 
Dexamethasone (NICE TA 824) OR 

Fluocinolone (NICE TA 953) 
 
 

 

Anti-VEGF – ‘Treat and 
Extend’ 
Where clinically 
appropriate, the Anti-VEGF 
therapies (Ranibizumab, 
Aflibercept, Brolucizumab 
and Faricimab) should be 
used as per the ‘Treat and 
Extend’ dosage regimens 
outlined in the Summary of 
Product Characteristics. 
 
Ranibizumab/biosimilar 
Eylea® (Aflibercept) 
Beovu® (Brolucizumab) 
Vabysmo® (Faricimab) 

SWITCHING CRITERIA ARE MET (as described above) 

 

If NICE TA460 
Dexamethasone 

used first line 
consider  

NICE TA 590 
Fluocinolone as 

alternative 
(treatment beyond 
one dose requires 

IFR) 
  

If additional 
criteria met (NICE 

TA 460)  

If NICE TA 590 
Fluocinolone used 
first line (treatment 
beyond one dose 

requires IFR),  
Consider NICE TA 

460 
Dexamethasone 

as alternative 
  

 If additional 
criteria met (NICE 

TA 460)  

3rd Line 
Brolucizumab 

(NICE TA 672) OR 

Aflibercept 2mg or 8mg 
 (NICE TA 294/local decision) 

OR Ranibizumab  
(NICE TA 155) OR 

Faricimab (NICE TA800) 
 
 

Biosimilar † 

Ranibizumab  
Is now available. 
Please prescribe 

Ranibizumab by 
brand name 
(see notes on 
P5) 

 
 

† See table 1 for more information 

https://www.medicines.org.uk/emc/search?q=ranibizumab
https://www.medicines.org.uk/emc/search?q=ranibizumab
https://www.medicines.org.uk/emc/search?q=eylea
https://www.medicines.org.uk/emc/product/11145
https://www.medicines.org.uk/emc/product/13741
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Table 1: Contraindications to steroid and anti-VEGF intravitreal injections 

Absolute contraindications 

D
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B
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Active or suspected ocular or 
periocular infection X X X X X X 

 
Active severe intraocular 
inflammation X X X X X X  
Hypersensitivity to the active 
substance or to any of the 
excipients X X X X X X  
Advanced glaucoma which cannot 
be controlled by medications alone X X - - - -  
Aphakic eyes with ruptured 
posterior lens capsule X - - - - -  
Eyes with anterior chamber 
intraocular lens (ACIOL), iris or 
transscleral fixated intraocular lens 
and ruptured posterior lens capsule X - - - - -  
Infectious uveitis  - X - - - -  
Pregnancy or Breast Feeding - - X X X X  
Clinical signs of irreversible 
ischaemic visual function loss - - X X X X  

  
      

Relative 
Contraindications 
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Raised intraocular pressure 
(IOP)/family history of 
raised IOP 

X X X X X X 
Anti-VEGFs: do not inject while the 
intraocular pressure is ≥ 30 mmHg 

History of ocular viral 
infection (including herpes 
simplex) 

X - - - - - 

  

Retinal vein occlusion with 
significant retinal ischaemia X - - - - - 
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Posterior capsule tear or 
iris defect X      

 

Patients who cannot or who 
do not wish to have regular 
multiple injections 

- - X X X X 

  

Patients who have had a 
myocardial infarction (MI), 
Transient Ischaemic Attack 
(TIA) or cardiovascular 
accident (CVA) in the 
preceding 6 months. 

- - X X X X 

  

Females who are of child-
bearing age 

- - X X X X 

Effective contraception advised during 
treatment and for at least 3 months* 
after the last dose of treatment. 
*4 months for aflibercept 8mg 

Active systemic infections - - X X X X   

Retinal pigment epithelial 
tear 

- - X X X X 

Risk factors associated with the 
development of a retinal pigment 
epithelial tear after anti-VEGF therapy 
for wet AMD and potentially also other 
forms of CNV, include a large and/or 
high pigment epithelial retinal 
detachment. When initiating therapy, 
caution should be used in patients 
with these risk factors for retinal 
pigment epithelial tears. 

Rhegmatogenous retinal 
detachment, macular holes 
and retinal break 

- - X X X X 

Treatment should be withheld in 
subjects with rhegmatogenous retinal 
detachment, stage 3 or 4 macular 
holes or retinal break. Treatment 
should not be resumed until an 
adequate repair has been performed. 

Subretinal haemorrhage 

- - X X X   

The dose should be withheld, and 
treatment should not be resumed 
earlier than the next scheduled 
treatment in the event of a subretinal 
haemorrhage involving the centre of 
the fovea, or, if the size of the 
haemorrhage is ≥50%, of the total 
lesion area. 
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BNF/SPC – Additional cautions/safety information: 
 
Ranibizumab - diabetic macular oedema due to type 1 diabetes; diabetic patients with 
HbA1c over 12%; uncontrolled hypertension. 
 
Aflibercept - diabetic patients with uncontrolled hypertension, HbA1c over 12% and/or 
proliferative diabetic retinopathy; poorly controlled glaucoma;; performed or planned 
intraocular surgery within the previous or next 28 days. 
MHRA/CHM advice: Eylea® 40 mg/mL (aflibercept solution for intravitreal injection): 
higher risk of intraocular pressure increase with the pre-filled syringe (April 2021) 
 
Brolucizumab - poorly controlled glaucoma (do not use while intra-ocular pressure is 
30 mmHg or higher); Intraocular inflammation, including retinal vasculitis and/or retinal 
vascular occlusion.  
MHRA/CHM advice: Brolucizumab (Beovu®): risk of intraocular inflammation and 
retinal vascular occlusion increased with short dosing intervals (January 2022); 
Diabetic patients with HbA1c greater than 10% or with proliferative diabetic retinopathy; 
uncontrolled hypertension. 
 
Faricimab – poorly controlled glaucoma; diabetic patients with uncontrolled hypertension; 
DMO patients with HbA1c over 10%; patients with high-risk proliferative diabetic retinopathy; 
diabetic or RVO patients with uncontrolled hypertension. 
 
Dexamethasone/fluocinolone - MHRA/CHM advice: Corticosteroids: rare risk of 
central serous chorioretinopathy with local as well as systemic administration 
(August 2017) 
 
Commissioning Notes: 

• All drugs listed in this guideline will require completion of a High Cost Drugs 
Proforma via Blueteq. 

• Biosimilar Ranibizumab (see BLMK formularies for current preferred biosimilar 
brand), a cost-effective option, is now available. Please prescribe Ranibizumab by 
brand name.  

• In accordance with NICE principles – where a range of suitable treatment options are 
available, choose the least expensive treatment, taking account of administration 
costs, dosage, price per dose and commercial arrangements. 

 

Abbreviations 
AMD Age related macular degeneration 
DMO Diabetic macular oedema 
RVO Retinal vein occlusion 
BRVO Branch retinal vein occlusion 
CRVO Central retinal vein occlusion 
CNV Choroidal neovascularisation 
CI Contraindication 
MO Macular oedema 
RCO Royal College of Ophthalmologists 

 

 
Updated: October 2024 
 
  

https://medicines.bedfordshirelutonandmiltonkeynes.icb.nhs.uk/formulary/
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